7S154FMI-2 (BS1

FrHx/

PARTS-BREAKDOWN CATALOGUE FOR



Z5154FMI-2 ENGINE



7S154FMI-2 (BS125) & EhH1
A H sz MBS E T




Ut i
FPITIEHESHE AN, B E5LEARZL, CLSEZENH#E.

BRI 2R . 5 BEERC R R, WTHETRIEIR, EhH K
PGP E R, PIAnHEERAIE . ARG TE K L5 A N R A
HI ] B2z T A AI 5 MEE. F2eeEl, AHEER

FOREWORD
Please make reference to this book when you plan to purchase
the parts. Any difference against the real motorcycle, please
do as per the real. To get information concerning a certain
component part, first locate, by its shape, the part in the
illustration which show its fitting position, then find out
the reference number of that part and look it up in the
corresponding table where all informating about the part are
provided, such as the name, part number, quantity and/or its
fitting relationship with other parts. Any modifications will
not be informed ahead of time.



LR :BS125 R BIHLZ 54 B 5% K& Bt
Doc. Title :PARTS-BREAKDOWN CATALOGUE FOR BS125 ENGING
RENPLEFR: BS125
IDoc. no (Model code) :BS125
AF]ZFR: FH
IBrand Name :ZONGSHEN
Revision Number:
Date of Release:9. 28. 2010
Page :1 of 17
PAGE LR IR ENGLISH DESCRIPTION
1 VAR LA ICYLINDER HEAD ASSY
2 VRELARIAL: ICYLINDER ASSEMBLY
3 JECAANLY VALVE MECHANTSM
4 WMo iR A 5 IRIGHT CRANKCASE COVER
5 Ve dhdhdE o ILEFT CRANKCASE COVER
6 NG Aol ICLUTCH ASSY
7 WL R I0IL PUMP
8 Vi Hhh%E ILEFT CRANKCASE
9 VoA IRIGHT CRANKCASE
10 Jith il T AT A/ 3 2 ICRANKSHAFT CONNECTING-ROD ASSY/PISTON
11 RS TRANSMISSTON MATN, COUNTER SHAFT
12 V5 BhHh K IKICK STARTING SHAFT ASSEMBLY
13 PR AL IGEARSHIFT MECHANISM
14 Jig FEALE K MAGNETO COMP
15 3 B IELECTRIC STARTING MECHANISM
16 | A 1F [ELECTRIC
17 PR FIES R4t [EXHAUST GAS RECTRCULATION SYSTEM
18




SH&T3LEBA  CYLINDER HEAD ASSY

11235-D002-0000

70 IE 4L

£9.5

BUSH 9. 5

?0_ %5 (PART CODE) H3C##K (CHINESE DESCRIPTION) PE3C4 R (ENGLISH DESCRIPTION) %‘T% RE&M%RK
1 ]91192-D002-00000X [70T Sk 7 47 56 3% H2 8 AEM6 X 110 (22 F14%) BOLT M6X 110 1

2 [B16674A006002570X JcB16674/NELEZAEM6 X 25 (2% [ 4%) BOLT M6 X 25 2

3 [p3301-70651012000 FF# ¢ 6.5X 1X ¢ 12 IVASHER 6.5X1X12 1

4 J11228-H021-02000W |C110-B-3#" T Hl kA sa 2 & (2 $iAuflifk)  RIGHT COVER, CYLINDER HEAD 1

5 [00203-D002-0000 |70/ HT 3k A7 75 25 4 # ASKET, R. CYLINDER HEAD COVER 1

6 191138-1015-00000X JGY6HT IHET FI XL BRFEM6 X 32 (22 1 £E) [BOLT M6 X 32 2

7 B1300-6011-0000  |C100-K ¥ 54648 (C100) SPARK PLUG 1

8 [1122B-1A25-07000W JC125- 108" 1 k4 & [t AL AL fifk] CYLINDER HEAD ASSY 1

9 P0101-20296000320 Jo7 & & 29. 6 X 3. 2 (GakEfke) 0-RING 29. 6% 3. 2 2

10 J11230-D002-00000W [707171 % &% (il fuklifh) OVER, VALVE CHAMBER 2

11 [11227-H021-01000A |C110-B-2#"< (L 3k A 5 (C110-B-2#) i1t LEFT COVER, CYLINDER HEAD| 1

12 [90202-H021-0000 _|C110-B" I S 7r o 5 e £ GASKET, L, CYLINDER HEAD COVER | 1

13 190201-1096-0000 C1207 {1 3k | o5 35 GASKET, CYLINDER HEAD UPPER COVER 1

14 |11226-1096-01000W JC1207 {12k F 535 (C120) SeE &Y i Fu bk, PPER COVER, CYLINDER HEAD 1

15 [03301-80732514000 [P35 & 7. 3X 2. 5X d 14 WASHER 7.3X2.5X 14 1

16 [03301-2073251400B [P & 7. 3% 2. 5X & 14 (F14%) [WASHER 7.3X2.5X 14 3

17 [01201-6011-00000X |C1004T 3k 5 55 JEUE RIMT (22 (5 4%) \UT M7 4

18 15810-1096-0000  |c12053F /< &5 25 2 GASKET, INLET PIPE 1

19 [B057830006002020X [6B57834Z44:M6 X 20 (2% 4 %%) BOLT M6 X 20 2

20 [B057830006002820X |GB57834Z kM6 X 28 (2% 4 4%) BOLT M6 X 28 2

21 [15800-1096-1800  [C1203# 545 41 & (JQ-6B) INLET PIPE 1

22 [00101-10290000240 |0 & & 29X 2. 4 (T JiEHR) 0-RING 29X 2. 4 1

23 [00214-1096-0000  |c1204k 2% b A 2 GASKET, CARBURETOR 1

24 [17100-0000-0075  |C1201kiHi#% (PZ25 F-5h) PRy 5% [CARBURETOR 1

25

26

27

28

29 =y
= SELSLERH
= CYLINDER HEAD ASSY
32

33

34

35

36

37

38

39

40

41

42

43

44

45

SELAIMA  CYLINDER ASSEMBLY

?f %iF5 (PART CODE) #1344 %K (CHINESE DESCRIPTION) PESC 44K (ENGLISH DESCRIPTION) %‘5 wafim




2 190102-D002-0001 |74 5531/ 8 10.8X 1.5 RECTANGLE RING 8% 10.8X1.5 1
3 [91521-08001400070 JEAi &S d8X 14X &7 PIN 8X14X7 2
4 91521-08001200070 JEAi &S d8X 12X &7 PIN 8X12X7 2
5 022B-1A25-0000  |C125 {il Sk 25 ) 34 & SASKET ASSY, CYLINDER HEAD| 1
6 [B16674A006001670X |GB16674/MiZARME X 16 (2% [14%) BOLT M6X 16 1
7 ]11003-D002-00000X 7075 /5 £ [ 5 3 (2= A 4%) CLTP, HIGH VOLTAGE WIRE | 1
8 191113-D002-00000X |7ORL A AAIZEFERZAEME X 23 (= F1EF) BOLT M6 X 23 1
9 |1110B-1210-00000Y IBS125"MLAR# (4 (FThr124 H548k Hivk ) JYLINDER BLOCK ASSEMBLY | 1
10 [91113-H021-00000X JC110-BiHTAAFH fA £ 42 A2M6 X 30 (22 [ 4%) BOLT M6 X 30 1
11 [1533A-1730-0100  [C110%5E4 S 4204 (38) UIDE CHAIN ROLLER SET 1
12 [93301-70801514000 [F-#E 8% 1. 5X ¢ 14 |WASHER 8.5X1.5X 14 1
13 [15302-H021-00000X |C110-B5:[al#e A5 (M8 X 27. 5 =% FI4§) IGUIDE CHAIN ROLLER PIN 1
14 [90102-D002-0002  |7OHE L% £ RE & 11. 5X 16X 2.5 RECTANGLE RING 11.5X 16X 2.5 1
15 [00205-1096-0000  |C1207 il 14 % ) #s JASKET, CYLINDER BLOCK 1
16
17
18 3
19 " s
20 B
21 = 2
22 1 (l
23 r%/z\v
21 2
25
26
Z LA 1
= CYLINDER ASSEMBLY
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
i Bc S WL VALVE MECHANISM
?f % (PART CODE) H13C4 K (CHINESE DESCRIPTION) PESC4 R (ENGLISH DESCRIPTION) %‘5 RE&M%RK
1 [15707-D002-0000 |70 <174k VALVE LOCKER 4
2 J15705-D002-0000 |70 1] 3 3 )8 () SPRING SEAT 2
3 [15704-D002-0200  |70-38#/< T A5 VALVE INNER SPRING 2
4 [15703-D002-0000 70 14h VALVE OUTER SPRING 2
5 [15710-D002-0200  J70-3#"5 1T A 415541 45 INNER SPRING, ASSY 2
6 [1572B-D002-0000  [70+4h B4 & SEAL, VALVE STEM 2




7 [15701-1096-0000  |c120317 INTAKE VALVE 1
8 [15702-1096-0000 [c120HF<0] EXHAUST VALVE 1
9 [15401-D002-0000 705 1R ROCKER ARM 2
10 [15403-D002-0000 7051 1a] B i 7 2L LE NUT, VALVE CLEARANCE 2
11 [15404-D002-0000 70751 ] ia) it i Fiig%] SCREW, VALVE CLEARANCE 2
12 |1540A-D002-0000 |70 S| J4EE4H & ROCKER ARM ASSEMBLY, VALVE 2
13 [15402-D002-0000 70/ 1148 4l ROCKER SHAFT 2
14 J15100-1096-0001  Jc120:#&4hEB A (47K 16003, 16002) GAMP  SHAFT COMP 1
15 [15301-H021-0000  [C110-BiE M Ah%E%S (32) [[IMING DRIVEN SPROCKET 1
16 P1191-D002-0000  [701FE I} BEEC MR FEM5 X 12 BOLT M5X 12 3
17 J1556B-D002-0000  |70%E 45K XA 4 &5 ICHAIN ADJUSTING SET 1
18 [15505-D002-0000  |70%% 5% K 5 IAXLE, TENSIONER LEVER 1
19 |15558-D002-0000  [70%E % ik BAT 4 & CHAIN TYHT SET 1
20 [1554B-D002-0000  |70%E 55k B4 H & PLUG OF TIGHTENER 1
21 [15503-D002-0000  |70%4E 5 5k B 5 SPRING 1
22 [93301-71401520000 FFH#E ¢ 14X 1.5X ¢ 20 IWASHER 14.5X 1. 5X 20 1
23 91105-D002-00000X |70%5 EHHZZEM14 X 1. 5 (2% (H4F) SEALING PLUG M14X1.5 1
24 [1532B-1A25-0000  |c1251F ) % 4% 20 &5 (90) SPROKET CHAIN 1
25
26
27
28
29
30 S
31 VALVE MECHANISM
32
33
34
35
36
37
38
39
40
41
42
43
44
45
7 Bh#h%5% RIGHT CRANKCASE COVER
?f %i#5 (PART CODE) H3C&HR (CHINESE DESCRIPTION) ek (ENGLISH DESCRIPTION) %‘5 RE@};?IS{K ;
1 [14301-G011-0000  [CLOOMLI R A4 (FIbR A (h) Hedh=t 0IL RULER ASSY 1 |
2 190101-10180000300 JoZ & & 18X 3 (T k) 0-RING 18X 3 1 ; 8
3 P1521-08001200063 | hikh ¢ 8X 12X $ 6.3 PIN 8X12X6.3 2
4 [90206-1096-0000  |C12045 i il 5 28 ot IGASKET, R. CRANKCASE COVER| 1
5 [12421-F004-000089 |904 At on [ AR (M@aK) KA o5 8801] JCOVER COMP. RIGHT CRANKCASE 1
6 [B16674A006008070X |GB16674/MHZAEM6 X 80 (2% [14%) BOLT M6 X 80 2
7 P2427-D002-00000X |70 & A1V 5% (2 14E) CLUTCH CONTROLLING ARM SPRING| 1 1‘0
8 R242A-G001-00000X |100ES & 2eH N H AF (22 %E) ONTROLLING ARM ASSEMBLY, CLUTCH 1 R )
9 [90101-10140000150 JoZUpE &b 14X 1. 5 (T fih) 0-RING 14X 1.5 1
10 [91523-D002-0000 |70 & gedi IV e hr CLUTCH LEVER PIN 1
11 [B16674A006006570X [GB16674/)N kB2 KEM6 X 65 (22 [14¥) BOLT M6 X 65 1




12 [12425-G001-000189 |1004 i &M i (ZONGSHEN K& & 8801) DECORATE COVER, R. CRANKCASE COVER 1
13 [3008200006001620X [6BS20H24TM6 X 16 (2= [5%%) SCREW M6 X 16 2
14 [3008190106001220X [6B819. 1H24TM6 X 12 (2= (4%%) SCREW M6 12 1
15 [22447-D002-0000  70Ei & 224> BIEAR LUTCH PRESSURE CLIP 1
16 2446-D002-0000  |708s5 & 284k 2 & CLUTCH SHIFTING PLATE 1
17 [B061700006000060B |GB6 17042 £FM6 (54E) \UT M6 1
18 J1112-D002-0000  |70B & %3 I2%TM6 X 15 SCREW M6 X 15 1
19 J00306-D002-0000  |70BS & 2 AT it 12X 21 X 4 (T Ak OIL-SEAL 12X21X4 1
20 [B16674A006004070X J6B16674/NEEEEFEM6 X 40 (2% %) BOLT M6 X 40 4
21 [90304-D002-0000  |70J5 4+ 13. 8 X 24 X 5 (T JiEIK) 011 SEAL 13.8X24X5 1
22 [B16674A4006004270X |GB16674 /N B2KEM6 X 42 (2% FH4%) BOLT M6 X 42 1
23

24

25 1
26 A ihphFEE 13
27 RIGHT CRANKCASE COVER
28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

A M LEFT CRANKCASE COVER

i‘f i (PART CODE) H13 4% (CHINESE DESCRIPTION) B s cncLisH DEsCRIPTION) %T%
1 [12303-6011-000089 |c100/ £l 25 (8801) AP, SMALL VIEW HOLE 1
2 190101-10132000265 JoFIpE & 13. 2% 2. 65 (T fiEHK) 0-RING 13.2X2.65 1
3 [p1521-08001200063 [E 4 d8X 12X 6.3 PIN 8X 12X6.3 2
4 p0204-D083-0000  [BK70/: Hh b 451 Bl 26 25 ) 3 ASKET, L.CRANKCASE COVER| 1
5 [12301-D083-000189 [BK7072 i %146 iif 25 [ZONGSHEN (%38 K) 8801]JFRONT PART, L.CRANKCASE COVER 1
6 [12302-D083-000089 [BK707 i %146 5 25 [ (BK70-PT-1#) /Mt 88011|BACK PART, L.CRANKCASE COVER| 1
7 [B16674A006002570X J6B16674/NALEEAEM6 X 25 (2% (1 4%) BOLT M6 X 25 2
8 [B16674A006005570X 6B16674/)#IZAEM6 X 55 (2% [14%) BOLT M6 X 55 1
9 [B16674A006003270X [6B16674/) 2 AEM6 X 32 (2% [14%) [BOLT M6 X 32 3
10 [90101-10274000265 Jo%4 g & 27. 4% 2. 65 (T i) 0-RING 27.4X2.65 1
11 J12304-6011-000089 |C100 #4171 3% (8801) CAP, BIG VIEW HOLE 1
12

13

14

15

—
(o2}




18
19
20
21
22
23
24
25
26
27
28
29
30
31
32 P ELiEE S
33 LEFT CRANKCASE COVER
34
35
36
37
38
39
40
41
42
43
44
45
EEEA R CLUTCH ASSY
?f %5 (PART CODE) §13C4&%k (CHINESE DESCRIPTION) I;@um (ENGLISH DESCRIPTION) %‘5 befm
1 [22000-TA24-0003  [S125/H1 55 & 25 & (S125/H) A& B & 45 28  JCLUTCH ASSY 1
2 P2151-1A24-0000  [S125 8] & 2% 4k = OUTER CASE, CLUTCH 1
3 P2143-1A24-0000  [S125)11 854 284 B 5% CLUTCH CUT SPRING 4
4 P2144-D002-0000 |70 & 2%y 5 i o ABSORBING SPRING 4
5 P2111-1A24-0000  [S125505 & 2e X80 DRIVER PLATE 1
6 R2136-1A24-0000 [SI25fHE & 28 L ohihfeAE PRIMARY DRIVE GEAR OUTER COVER] 1
7 P2214-1A24-0000  |S125JHE & 2% 150 BEHE DRIVE FRICTION DISK 3
8 p2125-D002-0000 |70 & 8 ik [CLUTCH DOWN PLATE 3
9 [91403-D002-0000 |70 & 244 Bl ELASTIC CHECK RING 1
10 [90218-D002-0000  [70E5 4 & bif o 2 5} 14 IGASKET, END COVER 1
11 [22403-D002-0000 708 & SeHfEft PUSHING ROD, CLUTCH 1
12 2126-D002-0000  |r0%8 & Bl i OIL TUBE 1| M
13 2127-D002-0000  |708s & 283 5 5 5 OIL THIMBLE SPRING 1| Bk
14 [2128-1A24-0000  [S125/1 25 & 23l 54 011 THIMBLE I
15 J92102-00000006001 Jil7& (6001) BEARING (6001) R
16 [B008190205001220B |GB819. 21B%TM5 X 12 (1 %%) SCREW M5 X 12 4 | B/
17 2121-1A24-0000  [S1258H1 & 2ifi [END COVER, CLUTCH 1| B
18 [91202-D002-0000  [70B] & gebi K dE Lt LOCK NUT, CLUTCH 1| M
19 2004-D002-0000 |70 & SR E 2 DISH WASHER, CLUTCH R
20 22001-D002-0000 708 & 52 1HiB STOP WASHER, CLUTCH 1| e
21 312B-D002-0000 |70 \Zik & DRIVEN GEAR COMP 1

10



22 [3226-D002-0000 |70 3= % thi % = CIRCLIP 1
23 23110-D002-0000  [703:5hik & DRIVEN GEAR 1
24 |23101-D002-0000  [703:7hik PRIMARY DRIVE GEAR 1
25 23102-D002-0000  [703:3h k& 4 IAXLE SLEEVE 1
26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

\
HLIHZR S OIL PUMP

?f i (PART CODE) 3 4#K (CHINESE DESCRIPTION) PPEsc 447K (ENGLISH DESCRIPTION) %IT% Rﬁfm
1 |91521-08001200063 |5 fir4l & 8 X 12X ¢ 6.3 PIN 8X 12X6.3 2
2 P0210-HZ31-0000  [C110-AHL i % 1A 55 daf £ SASKET, OTL. PUMP 1
3 [B008190106003020X J6BS19. 1HZ4ATM6 X 30 (2= (54%) SCREW M6 X 30 3
4 [14100-1710-0000  |BS125H13HI % &6 1 OIL PUMP ASSY 1
5 B008180005001020B |GB8184Z%IM5 X 10 (F14%) SCREW M5 X 10 2
6_]14108-1710-0000 _ [BS125HLith 52 s b 0IL PUMP COVER 1
7 [14111-H020-0000  JL110WLIhZE M EE T INNER ROTOR, OIL PUMP 1
8 [14112-H020-0000  JL110HLiZE 4hEET- (W6 9 X 8 X 23) OUTER ROTOR, OIL PUMP 1
9 [14110-1210-0000 [BS125WLi %R/ 0IL PUMP BODY 1
10 [14102-1710-0000  [BS125HLii % % SEAR, 1L PUMP 1
11 [30089600040000000 [cB896+:Y &4 JIRCLIP 4 1
12 193301-50650811500 JF-# & ¢ 6.5X0.8X ¢ 11.5 WASHER 6.5X0.8X11.5 1
13 [B0011902030160000 |6B119. 2[5 K:45 & 3X 16 PIN 3X 16 1
14 [14107-1710-0000  [BS125H1 itk %% Jih %% %l SHAFT, OIL PUMP 1
15 [1431B-D002-0000 7Oy JE M 415 STRAINER, OIL FILTER 1
16 J1188-H731-0000  |C110-AMZE HE%6 % FHIEET SCREW 1
17 [3000930006000000B [cB933#5 & 6 (F5%%) IVASHER ~ & 6 1
18 |1432B-HZ31-0000 CLI0-ANLIM L s s H & JHUB DUMP CHAIN SPROCKET, OIL PUMP 1
19

20

21

22

23

24

25

Do
(=2}




N g
p o2,

HL i = A F
OIL PUMP

Z-H%8h%S LEFT CRANKCASE

F5
NO.

%% (PART CODE)

H13C4FK (CHINESE DESCRIPTION)

#3044 (ENGLISH DESCRIPTION)

Bt
QTY

&
REMARK

91101-1096-0000

C1 20" S G XKL R R A (21 2mm)

CYLINDER STUD BOLT A

[}

92102-00000006001

7% (6001)

[BEARING (6001)

92102-00000006203

il 7 (6203)

[BEARING (6203)

12130-G011-0102

C100-28i0 L EAAE Ciire A 0 10. 5K3% G HEMED

PIPE ASSY

91521-10001400000

e 4 ¢ 10X 14

PIN 10X 14

B16674A006006070X

GB16674/NHIEFEM6 X 60 (2 [14E)

BOLT M6 X 60

11003-D002-00000X

705 R LRI e R (B2 8

CLIP, HIGH VOLTAGE WIRE

B16674A006004570X

GB16674/NELIEAEM6 X 45 (2% FH4T)

BOLT M6 X 45

Nej foo) BN Eopl (o2 P2 EOVR §oR Fog

90303-D002-0000

708l E 17X 29X 5 (T )

OIL SEAL 17X29X5

—
(=}

B16674A006006570X

GB16674/MTUEFEME X 65 (22 1 £F)

BOLT M6 X 65

—_
—

0301-D002-0000

70T T 11, 6% 24 % 10 (] FEE)

OIL-SEAL 11.6X24X10

—_
Do

0101-10080000180

O & 8X 1. 8 (T k)

0-RING 8X1.8

—
w

91521-08001200063

CEAIAS 98X 12X ¢ 6.3

PIN 8X12X6.3

—
S

1212B-1710-000089

BS 125/ i il #5214 (Fodsk 8801)

LEFT CRANKCASE BLOCK

[y S [N (S [N [R . O) INC) =Y S

—_
[}

—_
[=2]

—_
-

—
o]

—
©

[SS]
(=)

1 15V
—

S
5%

oo
&

0o
i

S~}
[l

Do
[=2}

Do
=

Do
o

Do
Ne

w
(e}

w
—

T

QT

+ dhixh#x

12



32

33

34

35

36

37

38

39

40

41

42

43

44

IRTTE By ]
LEFT CRANKCASE

A %% RIGHT CRANKCASE

23

%5 (PART CODE)

H13C4Fk (CHINESE DESCRIPTION)

B34 %k (ENGLISH DESCRIPTION)

K&
QTY

Fais
REMARK

—

92102-00000006201

il 7 (620

1)

[BEARING (6201)

92102-00000006203

il 7 (620

3)

[BEARING (6203)

90208-1096—-0000

C 120 %

2 et A

IGASKET, CRANKCASE

1222B-1096-000089

C12045 Hfi

A 2H 2 (8801)

RIGHT CRANKCASE BLOCK

1102-1096-0000

C1207 4T

XL BZAEB (204mm)

YLINDER STUD BOLT B

93301-71242020000

[T 8 &

12.4X2X $20

JVASHER 12.4X2X20

91103-1008-00000X

CG125Di

TR ZE LA

OIL DRAIN PLUG

===~~~

] [ BN [ k7] [N (V) I

—
(=)

Do

—
w

—
S

—
53

—_
»

—_
)

—
o

—_
©

Do
(=)

-1 I3
—

[a
Do

Do
w

Do
i

(S~
31l

[S~)
o

[SS)
3

Do
o

oo
Ne

%)
(=}

w
—

9%}
[Se}

w
w

w
=~

w
3

[9%)
(o2}

A1 il AFH
RIGHT CRANKCASE

13



BRI /75 %€ CRANKSHAFT CONNECTING-ROD ASSY/PI

STON

#iF% (PART CODE)

*H3CZFR (CHINESE DESCRIPTION)

[¥E34 Bk (ENGLISH DESCRIPTION)

&
QTY

EE
REMARK

1310A-1A24-0000

S 125 /i1 3% FE 34 2 %

PISTON RING COMP

—_

13103-1A24-0000

S 125135 £ 38—

PISTON RING 1

13104-1A24-0000

S 125 /)15 FEIE —

PISTON RING 2

13120-1A24-0000

S 1251 i P4 2H &

OIL RING ASSY

1401-6012-0000

AX 10075 FEHT 1418 13. 5

[CHECK RING, PISTON PIN

13101-1A24-0000

S 125 i 175 &

PISTON

13102-1096-0000

C1203% ZE4Y

PIN PISTON

92102-00006205P63

it 7K (6205/P63)

BEARING (6205/P63)

13220-1710-0000

35125l AT 2 A iR IR, 30 i) L 24

JCONNECTING ROD COMP 3

1601-D002-0000

70 [ 524 X 12. 5

SEMICIRCULAR KEY

=3
:SwmqomAmepﬂ

13222-1096-0000

C120 IF i) E Bh 5

HUB DUMP CHAIN SPROCKET

—
Do

1320B-1710-0006

BS 125 i AT 1 G2 4%)

JCRANKSHAFT CONNECTING-ROD ASSY

—
w

14101-1710-0000

BS 1251 i 22 B 3 i

PDRIVE GEAR, OIL PUMP

—=l=l=]=1=]o =]~ o=~~~

—
S

—
3}

»

)

—
[oe}

—
©

(S~
(=}

Do
—

Do
Do

Do
w

Do
i

[Se] e
[=3] IS

[SS)
2

Do
oo}

2 5
©

9%}
(=)

ofw
—

%)
5%

w
@

w
=~

o lesles
[

3%}
[o2}

[}
3

w
oo

w
Ne

B
(e}

W
—

B/ 35 2 / AT BR A
CRANKSHAFT/PISTON/CONNECTING ROD COMP

14



43

44

45

| XEI%hiH 4 TRANSMISSION MAIN, COUNTER SHAFT
i‘f %i#5 (PART CODE) #3344 (CHINESE DESCRIPTION) PEC4HR (ENGLISH DESCRIPTION) %‘5 RE%RK
1 [23220-H032-0000  [S1103:%h4H & IAIN SHAFT, TRANSMISSION| 1
2 3222-D002-0004 703 dilaR ke EAR M-4 1
3 |23223-D002-0000 |70 -: R4 viFeRRIE 15. 5(17. 2) X 1. 2X 21 [WASHER 3
4 P3226-D002-0000 |70 % ik %t < el CIRCLIP 4
5 3222-D002-0003 70343k ik GEAR M-3 1
6 [23222-D002-0002 703 dhi2AY ik GEAR M-2 1
7 P3221-H032-0000  [S1103F %l [TRANSMISSION MAIN SHAFT | 1
8 |93301-51370526000 |F-#[& & 13. 7X0.5X ¢ 26 [WASHER 13.7X0.5X 26 1
9 P3240-H032-0000 |S110-1#E%2H & (117. Lmm) ICOUTERSHAFT TRANSMISSION| 1
10 [23242-D002-0004  [70E a4 % SEAR C—4 1
11 J03301-51721026000 FF-4p8 & 17. 2 X 1 X ¢ 26 [WASHER 17.2X1.0X26 1
12 [23242-D002-0003  [7OEIFhi3 kY 1% GEAR C-3 1
13 [23242-D002-0002  [rORI 2k ke GEAR C-2 1
14 |3223-D002-0002 |70 viFEREIE 15. 5(17. 2) X 1. 2X 23 |VASHER 1
15 [3247-D002-0000  [70EIEh ke E OLLAR 1
16 3242-H032-0001  |S11081%H LAY % GEAR C-1 1
17 3241-H032-0000  [S110—1#&%i% (%117, 1) [TRANSMISSTON COUNTER SHAFT 1
18 [23200-H032-0000  |S110-1#: gl4hZH 7 (S110-14) FIFl117. 1 [TRANSMISSION MAIN, COUNTER SHAFT 1
19 |23401-G011-0000  [C100FEh5%6%E (428. 14) DRIVE SPROCKET 1
20 23402-D002-0000 |70 3 zh5EES [ 2 i FIXING PLATE, DRIVE SPROCKET 1
21 [B057830006001020X [GB57834Z M6 X 10 (2% [1%¢) BOLT M6X 10 2
22

23

24

25

26

27

28

29

30

31

32

33

34

= LRl &
= TRANSMISSION MAIN, COUNTER SHAFT
38

39

40

41

42

43

44

45

15



JaZh%h A R KICK STARTING SHAFT ASSEMBLY

—_

1117-D002-0000

7O E AT ARS X 11

IB(JLT, RETURN SPRINGN FIXING 8X11

?0_ %5 (PART CODE) H3C##K (CHINESE DESCRIPTION) PE3C4 R (ENGLISH DESCRIPTION) %‘T% RE&M%RK
1 [1100-D002-0002  [70/3 #h#l AL Bk (20CrMo L:199. 5) KICK STARTING SHAFT ASSEMBLY 1

2 [91402-D002-0000 |70/ B 4418 & 15. 5X 1. 2X & 19 TRCLT $15.5X1.2X &19] 1 | PFe:
3 |21104-D002-0000 WEEIE SRS SEAT, SPRING, KICK STARTING SHAFT 1 B4
4 R1106-D002-0000 70 )53 Zh il 2 A RETURN SPRING, KICK STARTING SHAFT 1 [ 4
5 193301-61721024000 PP & 17. 2X1X & 24 IWASHER 17.2X1.0X24 1 [ERER
6 [91402-D002-0100  [70)5 Bh4F%1E ¢ 18. 5X 1. 2X $22. 1 CIRCLL & 18.5X 1. 2X 22, 1 2

7 R1122-D002-0000 703 365 75 SPRING SUPPORT 1

8 [21119-D002-0000 70 )5 ZhplEe A SPRING, KICK STARTING RATCHET WHEEL| 1

9 PR1118-D002-0000 70 )5 2N i4e STARTING RATCHET 1

10 J93301-62021027000 FF-#408 20, 2X1X ¢ 27 JWASHER 20.2X1.0X27 1

11 P1117-D002-0000 70 5 5k 5 IGEAR, KICK STARTER 1

12 1107-D002-0002  [70)5 &h%h:e4 (20CrMo L:199. 5) PIVOT, KICK STARTING SHAFT 1

13 JB057830006002020B |GB57834ZA2M6 X 20 (114%) BOLT M6 X 20 2 | Fa
14 21108-D002-0000 70 )5 By fill 2 AR SPACE, RATCHET WHEEL 1 B
15 [21200-F004-0002 |90/ shAFE 44 (QD-2) 4% START-UP_BAR COMP 1

16

17

18

19

20

21

22

23

24

25

26

= J3 Bl R
o KICK STARTING SHAFT ASSEMBLY
30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

»
ALK GEARSHIFT MECHANISM

%‘f %85 (PART CODE) #i3C4%% (CHINESE DESCRIPTION) |;@r4m (ENGLISH DESCRIPTION) %IT% RE%RK

16



2 P4300-D002-0102 |70 4 (70 PUE  188mm) IGEARSHIFT LEVER COMP 1

3 4302-D002-0000  |70FAd [a] 4 3 5% RETURN SPRING 1

4 P4320-D002-0000 |70kl i i Ak dl SLEEVE OF GEARSHIFT LEVER COMP| 1

5 24318-D002-0000  |70%s R+ 5% SEARSHIFT LEVER TENSIOM SPRING| 1

6 |24301-D002-0101  J70%ekYi%hZH & (188mm PUAY [ Frit) IGEARSHIFT SHAFT COMP 1

7 P4400-6007-0002  [W10078 i i AR #B AF (BT-2) 11 %% [GEARSHIFT SHAFT 1

8 |4200-D002-0300  |707E 3 ik A4 (DUAS FE BrA) GEARSHIFT DRUM COMP 1

9 p4101-6G011-0000 |c100483 4k X GEARSHIFT FORK 2

10 4102-D002-0000  [705: a4 GUIDE PIN 2

11 [24103-D002-0000 7035 CLIP, SPRING 2

12 [p4213-D002-0400  |707% 58 5 (VUS4 [ Fr) SEARSHIFT DRUM 1

13 J01522-04001300000 JEE:%S & 4 X 13 PIN 4X13 5

14 J1522-03000850000 [ #:44 & 3% 8. 5 PIN 3X8.5 2

15 [4202-G007-0000  [W100 7L ki STOPPING PLATE 1

16 J01126-6G031-0000  |7100 7 5 i S5 [ 842 M6 X 16 (A4 AEDEIR) BOLT M6X 16 1

17 434A-G011-0100  c100-285& S b 2 & LOCATING PLATE ASSY 1

18 [24304-6011-0010  |c100-2# 5% fir ki 5 (8 BrAl) SPRING , LOCATING PLATE 1

19 [91149-G011-00000C |C1004% 54247 Cedr) SCREW 1

20 [88004-6G011-0000  |c1004Y & 5 fi 3k ONTACT, CEARINDICATION | 1

21 [B008230006001220X |GB82342%TM6 X 12 (2% FH4%) SCREW M6 12 1

22 §88002-G011-0000  |C1OOAS4 2% 8] 5 b (S AR SEARSHIFT SWITCH PRESSING PLATE| 1

23 8803B-G011-030034 JC10084 LR A ZH & (PURSE Br L:340) 2 1D42 JGEARSHIFT SWITCH LAMP 1

24 P4216-6007-0000  [W10075 3% &5 5 AR PRESS PLATE OF GEARSHIFT DRUM| 1

25

26

27

28

29

30

31

32

33 ({58
34 %’(‘9
35 e
36 2 1
a AR TR AL A
= GEARSHIFT MECHANISM
40

41

42

43

44

45

BEEEALE R MAGNETO COMP

?0% %5 (PART CODE) #3CA&H (CHINESE DESCRIPTION) EC 47K (ENGLISH DESCRIPTION) %‘T% RF?MEK

1 [82130-G011-0211  |C100f FaML% 41 & (12VE AR AR REEA) ROTOR ASSY, MAGNETO 1

2 21300-G011-0002  |C100-3#8#E B & e 34 (M8HE L) ASSEMBLY, OVERRUNNING CLUTCH 1

3 R1304-6011-0000  |C100 )5 5 25 & 24 LUTCH ROLLER 3

4 P1305-G011-0000  JC100 /)5 585 & e S5 £ /Thidl ONE BILOCKAGE 3

5 P1303-6011-0000  [c100/5 585 & seva ki s % SPRING 3

6 R1301-G011-0100  JC100-3:# 0 8] & 2% A A4 A (MSIZLL) STARTING CLUTCH BODY 1




82130-G011-0201

100BEFALE: 1416 (12VEHRARREN To e LR g ER L 1L 08, 5)

ROTOR ASSY, MAGNETO

B000700108001570C

GB70. 1H24TMS X 15 CEE4¥)

SCREW M8X'15

82120-G011-030534

C1008 ALE T2 A [ (12VeR - s0iit /D) L3401 4% 111

STATOR ASSY, MAGNETO

1
3
1

10 [91213-D002-00000X [70REFEEHLIERE (2% 4 %%) NUT 1
11 [B16674A006001870X [6B16674/M 42 4eM6 X 18 (2% [1%8E) BOLT M6 X 18 2
12 [B057830005001220X [GB5783WEFEM5 X 12 (2% [ 4%) BOLT M5X 12 2
13 [12305-D083-0000  [BK70% HIHL2k ¢ FIXING PLATE, MAGNETO CABLE 1
14 [B16674A006001670X |GB16674/NEAZAEM6 X 16 (% [14%) BOLT M6 X 16 1
15

16

17

18

19

20

21

22

23

24

25 5, IR
% Tk AL K
27 MAGNETO COMP
28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45
B EEJE‘. ZhAL#) ELECTRIC STARTING MECHANISM
?f %i#5 (PART CODE) H3C&HR (CHINESE DESCRIPTION) ek (ENGLISH DESCRIPTION) %‘5 RE@};?IS{K
1 [B16674A006003270X [6B16674/NEIZFM6 X 32 (2% 1 4%) BOLT M6 X 32 2
2 [82200-1710-000160 [BS125 iz HHLER LR (HLEESSOL HLoE% (18E H4E600)[STARTING MOTOR ASSY 1
3 p0101-10330000200 Jo7 &l & 33X 2 (T k) 0-RING 33X 2 1
4 [82201-G011-0000  [C100)3 5 LKL/ NEERS SPROCKET 1
5 [B0089401110000000 J6B894. 14% 11 CIRCLIP 11 1
6 |2144B-D083-0000 [BK70%% % SR 4LE ASSEMBLY, GUIDE PLATE 1
7 P143B-D083-0000  [BK70%% 2k M & ASSEMBLY, CHAIN PROTECT PLATE| 1
8 P141B-1A29-0000 |S125D/5 &0 4 H4 (627N &) STARTING MOTOR DRIVE CHAIN 1
9 [B057830006001220X |GB5783H2 kM6 X 12 (22 (1 %¥) BOLT M6 X 12 1
10 1407-6011-0000  |C100 & ZhEE% & bk PLATE, START CLUTCH 1
11 1420-D083-0000  [BK70/5 B K446 4144 PLATE GEAR ASSY 1

18



12

2142A-D083-0000

BK70 i3 3 KeEEe 4L

PLATE GEAR ASSY

13

0309-G011-0001

C100%E %6 13119 X 30 X 5 (AL T i)

0IL SEAL 19X30X5

14

B16674A006010570X

GB16674/NEMEKEMGE X 105 (% [14F)

BOLT M6 <105

15

3301-70621513000

PP 548 $6.2X1.5X ¢ 13

WASHER 6. 2X1.5X13

16

B16674A006003570X

GB16674/MikIEAEM6 X 35 (2% F4T)

BOLT M6 X 35

17

90308-G011-0000

C1007E F 4L E30 X 42X 4. 5 (T I5k)

OIL SEAL 30X42X4.5

18

B16674A006002570X

GB16674/NEEEAEM6 X 25 (2 [ 4T)

BOLT M6 X 25

19

12327-D083-00000X

[BK70 7% il i LA R K (G2 F1EF)

SUPPORTING CLIP

20

21408-D083-000089

BK7ORR I T ¥ 4t (8801)

LOWER PAN, OIL INSULATING

21

0101-51068000200

074 ] & 106. 8 X 2 (N FR 1)

0-RING 106.8X2

=== l=l~=]=l~<|~=]~

22

23

24

25

26

27

28

29

30

31

32

33

35

36

37

38

39

40

41

42

43

44

H g s LR
ELECTRIC STARTING MECHANTSM

19



	Sheet1
	签字页和说明
	目录
	图册（BS125 Engine）

